BEN PEARSON

PARTS MANUAL -  MODEL 9000Al
MODEL 9000SA
MODEL 9000SlI

2912 W. 2nd
Pine Bluff, Arkansas 71601

1-800-436-1327

24



9Al, 981, 95A




FIG #



OAI, 9SI & 9SA

f
S Y

5aaaaaaaaaa
Y,
= Y
N 1
=N
L




e 2




PARTS LISTING o ) L 10/11/05
“BASE MODEL:_9000AI - 9000Si I 9000SA
LIFT PART NUMBER {90055 90058 ' 90085
o _OVERALL HEIGHT [ 741-3/8" 1QT_ 141-3/8" ' Q1 : 141-3/8" QT
1 _POST STRUCTURE - RH _ o 791500 1 91605~ 1 ¢ 91605 1
.2 POSTSTRUCTURE -LH ..o 91Bi2 A Toisiz T AT 91812 1
3 CARRIAGE STRUCTURE —~ © 7"~ CeiEs 2 gtSie T2 eisiE 2
4 :BEARING BLOCK .. 91564 16 91564 16~ 91564 16
B5_SHEAVE T ..01565 6 91565 6 . 91565 _ 6
B6__SNAPRING 34" =~ . _....Ab3000 6 103000 6 _ 103000 6
7 FLATWASHER 3/4" € o B 100512 6 100512 - 6 : 100512 6
8§ TOP CAP STRUCTURE - RH o 91528 A Teie0r
9" TOP CAP STRUCTURE - LH Tt gi529 T4 91607 4 - 91607 1
10_ICROSSOVER CHANNEL o156 1 o156 1 . 91566 1
11 _BRACKET - SHUTOFF MOUNTING 1 92495 3 7 02495 |2 | 92495 2
12_CABLE - SHUTOFF ] T TTio1085 71 91085 1 1 ofoes 1
13 _[CABLE CLAMP - SHUTOFF o . 91086 :4 ° 91086 |4 | 91086 4
17 _iHRS 174 20 NC_X 3/4 B - 100207 ;4 100207 : 4 | 100207 _ 4
.18 _HEX NUT 1/4-20NC - N 10013116 : 100131 ' 6 ! 100137 6
19 ILOCKWASHER 1/4" - ] 100134 76 100134 | 6 | 100134 &
20 _HEX SCREW _ 3/8-16NC X 3/4 ) . 100179 '8 100179 8 ., 100179 8
21 HFHSL SCREW 3/8-16NCX1-1/4 100382 17" 100382 17 100382 17 _
22 HFHSL NUT 3/8-16NC 100238 17 100239 17 . 100239 47 _
23 /ACTUATOR CABLE - ASSEMBLY "~ = '~ 9672 "1 91620 " {91620 1 ~
"ACTUATOR CABLE - EH1 ) 91628 1 91630 191630 1
_ACTUATOR CABLE - EH2 o 91629 1 . 91831 1 giedf 1
‘24 CUP-CABLE 103021 (303621 T3 703021 |3
2§ RHCARRIAGE LATCH —— ~ ) 91599 1 91509 1 T o1508 1
26 LHCARRIAGE (ATCH "~ 7 "™ " 7783600 ‘1 91600 . 1 91600 1
27 _HEXJAMNUT 37816~ T 101029 -1 T 101029 1101028 i _
28 HANDLE- CARRIAGE STOP ~ 77— f 1 9f574 1 : Gi574 A
29 KNOB o Teis75 T of575 1 61575 1
30 PiN - PIVOT - CARRIAGE STOP o 91576 2 . 91576 2 | o576 2
317 "3/4" SNAP RINGS _ - 103000 4 103000 4 . 103000 . 4
32_TORSION SPRING - CARRIAGE STOP 1103076 12 7103016 : 2 ' 103016 2
33 LATCH COVER - POWER UNIT SIDE | 91569 17 91569 11 | 01569 1
34 LATCH COVER - OFFSIDE F91533 11, 91583 11 i 91533 1
'35 _IEXTENSION WELDMENT - 1'€H1__ | 91636 T 2 01636 2 | 91636 2
__IEXTENSION WELDMENT - 2' EH2 o 91633 12 - 91633 ;2 . 91633 2
36 _13/8-16 X { HFHSL BOLT - EH1 & EH2, _ ___j 100238 18 ' 100238 '8 @ 100238 8
39 EQUALIZER CABLE - 3% T TTio1583 91579 T2 T 91579 2
‘‘‘‘‘‘ 'EQUALIZER CABLE - EHT-35 91 T2 91624 2
 EQUALIZER CABLE -EH2-37 ™~ 7291625 7 91625 2
40 'FLATWASHER 5/8" SAE _ - 100155 4 7100155 4 . 100155 4
41 HEXNUT 5/811NC T o TMooi82 8 100192 8 100192 8
A2 FRONTARMSTRUCTURE """ " 7~ 91837 "2 " 91613 2
FRONTARMSTRUCTURE-RH 7
‘FRONT ARM STRUCTURE - LH N
# 'FRONT ARM EXT. STR. - LONG (CENTER) _ T T o914 2
43 “FRONT ARM EXTENSION STRUCTURE _ 91542 2 T 91815 2 92215 2
‘44 REARARM STROCTURE  ~~— 77 91548 2 gfef3 2 g 2
45 "REAR ARM EXTENION STRUCTURE L 91551 2 91815 2 9 2




BASE MODEL_9000AI 900081 | . 9000SA
LIFT PART NUMBER: 90055 90058 90085
e OVERALL HEIGHT | 141-3/8" QT _ 141-3/8" | QT | 141-3/8" QT
: _
#_LIFT PAD ASSEMBLY T TTTgisRs T4 91555 4 - 91555 4
46 LIFT PAD STRUCTURE _ 91556 1 91556 1 - 91556 1
_ 47 "PADLIFT-BOLT ON o 91559 1 91559 1 91559 1 _
______ 48 HFHSL 3/8-16NC X 3/4 o 100179 T2 100779 . 2 100179 2
- 49 FLATWASHER 3/8" SAE o 100082 2 100082 "2 100082 2
50 LIFT PAD EXTENSION 2-5/8" ) 91560 4 91560 4 91560 4
51 -LIFT PAD EXTENSION 5~ 91562 4 ¢16562 4 _ 4
52 ARMPINSTRUCTURE " '~ olos3 4 | 91083 4 91063 4
53 SHAFT-ARMRESTRAINT 7~ 91581 4 91581 4 T 91581 4
54 'GEAR - LOCKING o 91582 4 9isB2 . 4 91582 4
55 'SPRING - ACTUATING - ARM RESTRAINT 103017 T4 103617 4 T 103017 4
56 ‘ROLLPIN - 3/16 X 1-1/2_ o - 103009 "8 103009 '8 . 103009 8
57 ‘ROLL PIN- 174 X 2-1/2 - T T103018 4 103018 " 4 - 103018 4
58 1"SNAPRING e 103019 4 103019 ‘4 . 103019 4
59 :GEAR - ARM RESTRAINT - 9f584 "4 91584 4 | 91584 4
60 ISOCKET HEAD CAP SCREW 3/8-16NC X 1* . 101028 8 101028 | 8 ! 101028 .8
61 :SOCKET HEAD CAP SCREW-5/16-18 X 3/4 . 101027 "4 101027 [ 4 | 101027 _ 4
62 IFLATWASHER "SAE . ™ 1100143 4 100143 "4 : 100143 4
63 FLAT WASHER 5/16" SAE _ : 100088 6 100088 | 6 | 100088 6
@4 OVLNDER T T T Giss, 2 o186 2 01566 2
65 HYDRAULIC HOSE - 92500 1 93500 1 92500 1
66 HYDRAULICHOSE . . 92480 1 92480 1 : 92480 1
67 HYDRAULICHOSE =~ . 92501 1 92501 1 . 92501 1.
68 HOSECLAMP 61412 9 61412 9  @M2 9
70_HYDRAULICHOSEEXTENSION-EHT =~ 77 " 30G0KXK 1 X00xX 1 7 00X 1
.__HYDRAULIC HOSE EXTENSION -EH2 "~ """ " XXXXX "1 7 XXX 17 00K 1
71 CABLE-SHUTOFF-EH1&EH2 22" '~ " 02498 1 92498 1 | 92498 1
# 'CABLETIE - EH1 & EH2 ) - 103025 4 103025 4 i 103026 4
76 TEE - UNION 9/16JIC - 105078 1 105078 1 . 105078 1 _
77 "CONNECTOR - STRAIGHT-NPT 100037 "2 100037 2 i 100037 2
80 ADAPTER 9/160RB X 9/16JIC - TB0544 1 60544 1 60544 1
82 HHFL SCR 5/16X18NCX3/4 GR. 5 . 100234 4 100234 "4 100234 4
83 _HHFLNUTSA6XT8NC — ~— ~ "~ 4300237 4 . 100237 4
84 ANCHORBOLT 3/4 X 5-172" - 12 795083 12 : 95083 12 :
"85 _ISHIMS 24 95001 (24 | 95001 24 |
86 .POWER UNIT - O/H 1PHASE 220V 95100 1. 95100 1 | 95100 1 :
88 |ADHESIVE 4-WAY CABLE TIE o . 103020 i4 ~ 103020 [ 4 | 103020 : 4
B9 [CABLETIE ' 103025 4 | 103025 |4 ! 103025 . 4
90 :3/8 x 3/4 SELF TAPPING SCREW © 101025 4 © 101025 ' 4 [ 101025 " 6
¥~ SERIAL NAME PLATE 95056 1 95056 _f_ 95
_# BEN PEARSON DECAL 5X36 MYLAR 95005 2 95005
# PB/B00 DECAL 2X5 MYLAR 7~~~ 95006 1 95008 i
# CAUTIONDECAL 9000LB _~ =~ 95007 2 95007 2
# 'ETL DECAL U 95045 1 oR045
# ALIUNIFGRM WARNING LABELS 95046 1 95046



BASE MODEL: "000AI 77 9G005i . | 80008A

LIFT PART NUMBER ™ 90055 90058 1 | 90085

‘ OVERALL HEIGHT . 141-3/8" QT 141-3/8" | QT ; 141-3/8"
# ALl SAFETY REQUIREMENTS FOR OPERATION 195047 1 95047

# ALILIFTING POINT QUICK REF. 795048 1 95048 1 | 95048

—

o049 T 950491 95049

# BLUE TOUCH-UP PAINT TUUTTI03007 1 103007 f1 {03007

_# VELLOWTOUCH-UPPAINT '~~~ ° 7103008 1 103008 : 1 - 103008 1 _

# WARRANTYCARD " .. 83423 1 83423
#_OMANUAL o 95055 1 95085

¥_GREASEZ2EPWCAN ™~ | 516 1 osife 1 O

1 .
T .9%0%5 | 1
1

BONQTSHOWN T T



